
 

 

 CMD 22-H7.1 

 

File / dossier : 6.01.07 

Date:        2022-01-24 

Edocs:          6722433 

 

  

  

 

Written submission from the 

Canadian Nuclear Laboratories 
 

 

 

 

 

 

In the Matter of the 

 

 

 

 

Canadian Nuclear Laboratories,  

Chalk River Laboratories  

 

 

 Mémoire des Laboratoires Nucléaires 

Canadiens   
 

 

 

 

 

 

À l’égard de 

 

 

 

 

Laboratoires Nucléaires Canadiens,  

Laboratoires de Chalk River 

 

Application to amend its Chalk River 

Laboratories site licence to authorize the 

construction of a near surface disposal 

facility 

 

 

Demande visant à modifier le permis du site des 

Laboratoires de Chalk River pour autoriser la 
[...]
 UNRESTRICTED 

 Commission Member Document for Licensing Decision 

 232-508760-REPT-002 Rev. 0 

 Page 77 of 170 
 

 

4.3 Water Management 

The approach for surface water management within the NSDF Project is designed to keep 
precipitation that has not contacted the waste material (i.e., non-contact water) separate from 
precipitation that has potentially contacted with the waste material and thus at risk of being 
contaminated (i.e., contact water). The surface water management system is designed to 
prevent surface water from uncontaminated areas from discharging into contaminated areas.  

Contact and non-contact water ponds will be kept independent from each other by the ridge 
and valley configuration (herringbone shape) in the base liner and through the use of 
temporary berms. The cells are oriented so that the ridge and valleys will naturally direct water 
to ponds located at the low point of each cell. The ponds will be positioned along the south 
edge of the Engineered Containment Mound for Phase 1, as shown in Figure 22.  

Non-contact water is conveyed from the Engineered Containment Mound to the surrounding 
surface water management system (labeled as SWMP 1 through 3 in Figure 22). The surface 
water management system consists of collection, conveyance, treatment (i.e., settling ponds), 
and discharge outlets to receiving waters. The capacity of the surface water management 
system considers several design storms including a 24-hour, 100-year design storm with climate 
change and snowmelt considered, to determine the operational high levels and flows of the 
non-contact conveyance and pond systems. A conservative approach using storms of different 
magnitude and time to peaks (rainfall distributions) were modelled to determine high water 
levels and flow rates. 

The contact water pond will receive potentially contaminated water from the waste handling 
area as well as the adjacent waste disposal cell. There are design features to promote flow to 
the contact water pond such as grading the waste in the active waste cell (minimum 2% slope) 
towards the contact water pond. The collected wastewater in the contact water ponds is 
pumped to the Wastewater Treatment Plant for treatment prior to discharge to the 
environment. 

 



 UNRESTRICTED 

 Commission Member Document for Licensing Decision 

 232-508760-REPT-002 Rev. 0 

 Page 78 of 170 
 

 

 

Figure 22: Artist Rendering of the Engineered Containment Mound Disposal Cell Layout 



 UNRESTRICTED 

 Commission Member Document for Licensing Decision 

 232-508760-REPT-002 Rev. 0 

 Page 79 of 170 
 

 

4.3.1 Minimizing Generation of Wastewater 

The NSDF Project considered measures to contain and isolate waste during placement, 
specifically to minimize or prevent contact water and radionuclide migration. The more general 
objective is to minimize the generation of wastewater from which radiological contaminants 
need to be removed. The principles of isolation and containment are satisfied in the inventory 
management, design features, and planned operational practices.  

The inventory control of the NSDF Project applies a graded approach to control leachate 
radionuclide concentrations during placement of waste. A small portion of waste will be 
required to use robust packaging to isolate the waste from precipitation and prevent the 
spread of contamination. Specifically, leachate-controlled waste packages are intended to 
provide short-term barriers for wastes with higher radionuclide concentrations during the time 
the disposal cell is not covered with the final cover system (approximately 5-10 years). Thus, 
more mobile radionuclides, such as tritium, are kept isolated from the environment to minimize 
liquid effluent releases during the operations phase. 

The proposed NSDF Project includes the following operational features to minimize the 
generation of wastewater: 

 limiting the operational cell area to 21,000 m2 

 managing contact water and non-contact water within the Engineered Containment 
Mound separately 

 using interim covers over waste areas that will be inactive for greater than 30 days 

During waste placement operations, efforts are made to minimize the contact of precipitation 
with contaminated waste, thus minimizing contact water and leachate generation. The 
operation of the NSDF is limited to one open cell at a time to limit the surface area of waste 
that is exposed to the environment (i.e., precipitation) at any given time. As a cell is 
constructed, interim covers are placed over the waste to limit infiltration of precipitation and 
promote non-contact surface water run-off. As each disposal cell is completed, the final cover 
system is installed over the filled disposal cell. Other operational practices to limit contact with 
precipitation include grading (i.e., minimum 2% slope) and compaction of the waste fill to 
promote surface water run-off. 

During the operations phase, sacrificial liners are used on top of the waste (as part of the 
interim cover) and the base liner systems to divert storm water into the non-contact water 
collection areas (ponds). The temporary sacrificial liners on the Engineered Containment 
Mound floor and as part of the interim cover will be removed, cell by cell, prior to placement of 
the waste and final cover materials.  

Any water run-off that contacts (or is suspected to have contacted) the contaminated waste 
will be diverted to a contact water pond and conveyed to the Wastewater Treatment Plant for 
treatment to remove contaminants prior to controlled release into the environment.  



 UNRESTRICTED 

 Commission Member Document for Licensing Decision 

 232-508760-REPT-002 Rev. 0 

 Page 80 of 170 
 

 

Additional measures that could be taken to keep the waste dry during waste handling, 
placement and storage (operation), and minimize precipitation infiltration into the active 
disposal cell are being considered including assessing the feasibility of using a conceptual 
weather cover structure over the open disposal cell to minimize contact water and precipitation 
infiltration. Minimizing precipitation infiltration into the active disposal cell will reduce the 
volume of leachate and contact water generated in the Engineered Containment Mound. 

4.3.2 Wastewater Treatment 

The Wastewater Treatment Plant (Figure 23) for the NSDF Project will be a new, stand‐alone 
facility with a new effluent discharge on the CRL site. The strategy for wastewater treatment is 
based on protecting human health and the environment by defining an approach to that uses 
the best available technology that is economically achievable, and capable of meeting 
regulatory requirements. The design life for the Wastewater Treatment Plant is approximately 
50 years. If the Wastewater Treatment Plant is required beyond its design life, the unit would 
be refurbished to enable continued treatment of leachate or other treatment options would be 
investigated. 

 

Figure 23: Artist Rendering of the NSDF Wastewater Treatment Plant 

The NSDF wastewater (i.e., leachate plus contact water) is conveyed to the equalization tanks 
by pumping stations for storage prior to processing in the Wastewater Treatment Plant. 
Wastewater will be collected from the Engineered Containment Mound, the drainage systems 
of the Vehicle Decontamination Facility, and the Operations Support Centre. The NSDF 
wastewater treatment process includes chemical precipitation to separate out metals and 
radionuclides, membrane filtration to remove suspended solids, granular activated carbon to 
remove organics, and polishing steps including ion exchange and pH adjustments. 



 UNRESTRICTED 

 Commission Member Document for Licensing Decision 

 232-508760-REPT-002 Rev. 0 

 Page 81 of 170 
 

 

CNL has performed pilot testing of the proposed treatment process using simulated NSDF 
effluent. This pilot testing demonstrated that the effluent target concentrations can be 
achieved. 

The plant is designed for batch release where liquid effluent must be sampled and compared to 
targets prior to discharge. 

The general layout and process flow of the proposed facility is shown in Figure 24. 

  

Figure 24: Wastewater Process Flow Diagram 

Wastewater Collection 

There are three above‐grade, covered wastewater collection tanks (equalization tanks), 
constructed of 316L stainless steel, each with a working capacity of 1,900 m3, for a total volume 
of 5,700 m3. Over 80% of this design volume is designated as reserve capacity in case of an 
extreme precipitation event. The bounding design basis event is two back‐to‐back 100‐year, 
24-hour storm events that would produce a contact water volume of 4,710 m3.  

The wastewater treatment plant has two trains, each identical in process (Figure 24), and a 
design flow rate of 11.36 m3/h. Operation of one wastewater treatment process train provides 
full treatment capacity. The secondary wastewater treatment process train can be used while 
the primary treatment train is out of service for maintenance or repairs. 

Interconnections between the treatment trains also allow flow to be diverted between trains at 
each major process step. One treatment train can be operated to process average wastewater 
flow rates and two trains can be brought online when significant storm events occur or when it 
is desired to process wastewater at a higher rate. 

Chemical Precipitation 

When sufficient wastewater has accumulated in the collection tanks, samples will be collected 
for laboratory analysis to determine the chemical treatment needed to achieve effective 
precipitation. 



 UNRESTRICTED 

 Commission Member Document for Licensing Decision 

 232-508760-REPT-002 Rev. 0 

 Page 82 of 170 
 

 

Metals and radionuclides will be precipitated using the following general reactions for 
hydroxide and sulphide precipitation: 

dissolved metal ion + OH-– metal hydroxide complex (insoluble precipitate) 
dissolved metal ion + S– - metal sulphide complex (insoluble precipitate) 

Addition of an iron salt such as ferric chloride in the presence of elevated pH results in the 
formation of precipitated ferric hydroxide. The formation of ferric hydroxide precipitate aids in 
the coagulation and adsorption of some metals and radionuclides to further enhance their 
removal. 

Chemical coagulation using ferric chloride, and addition of both hydroxide and sulphide, was 
demonstrated to be very effective during laboratory-scale testing and the pilot-scale test for 
precipitation of metals and radionuclides. 

Membrane Filtration 

Membrane filtration will provide nearly complete removal of suspended solids from the 
chemically pre-treated wastewater. 

In combination with chemical precipitation, the membrane filtration process was demonstrated 
during the pilot-scale test to achieve the effluent discharge targets for all heavy metals. 

Granular activated carbon adsorption will be used for removal of organic contaminants that 
may be present in the wastewater. 

Polishing  

The ion exchange process will provide polishing treatment for removal of low concentrations of 
metals and radionuclides that remain after chemical precipitation and membrane filtration.  

The ion exchange vessels are in a lead‐lag arrangement. When the ion exchange resin in the 
lead vessel reaches its adsorption, the resin will be replaced with fresh resin. The vessel with 
fresh resin will be placed in the lag position and the former lag vessel will be placed in the lead 
position. 

Residuals Dewatering 

Based on the projected wastewater quantity and characteristics and the results of pilot-scale 
tests, it is estimated that an average of approximately 1 to 2 m3/day of liquid residuals will be 
produced from the chemical precipitation and membrane filtration process, with a solids 
concentration ranging from 15,000 to 50,000 mg/L. The estimated dry mass of residuals is 35 kg 
per day prior to the addition of body feed and pre‐coat chemicals.  

A filter press system is used for dewatering. Based on the results of the pilot-scale test, it is 
expected that the dewatered residuals will have a solids content in excess of 30%, with a 
density of 1,390 kg/m3. The liquid from the dewatering is returned to the treatment process 
(i.e., it is not discharged) and the solid portion of the residuals will be placed in the Engineered 
Containment Mound. 



 UNRESTRICTED 

 Commission Member Document for Licensing Decision 

 232-508760-REPT-002 Rev. 0 

 Page 83 of 170 
 

 

Final Effluent Controlled Discharge 

Treated effluent from the final pH adjustment tanks (which follow the ion exchange stage) will 
be conveyed by gravity to the final effluent storage tanks, each sized for 8 h of hydraulic 
detention time. The final effluent storage tanks each provide 91 m3 of final effluent storage for 
sampling prior to discharge. Sampling of the treated effluent is to ensure that it meets the 
effluent discharge targets before release to the environment. 

The NSDF’s Wastewater Treatment Plant treated effluent discharge systems are designed for 
the peak flow from the Wastewater Treatment Plant. The preferred option is to discharge the 
treated effluent from the Wastewater Treatment Plant to the exfiltration gallery as this 
provides a longer transit time to the Ottawa River as compared to directly discharging to Perch 
Lake, as well as reduces water losses from the local hydrogeological system. Under high water 
table conditions (i.e., in the spring), discharge to the exfiltration gallery is not possible and the 
treated effluent will be routed to Perch Lake.  

Both the exfiltration gallery and Perch Lake are within the CRL site, which remains restricted 
from public use. The CRL site is not a source of drinking water for the public. 

4.3.3 Effluent Discharge Targets 

Protection of the Ottawa River (Figure 25) is important to CNL and its employees. Protection is 
achieved by adherence to regulatory limits and guidelines established to protect human health 
and the environment. 

The Wastewater Treatment Plant effluent discharge targets for radionuclides are the maximum 
acceptable concentrations for drinking water and are derived using Health Canada Guidelines 
for Canadian Drinking Water Quality [52]. The use of drinking water concentrations for 
radionuclides is considered conservative as there is no public access to the Perch Creek and 
Perch Lake Watershed where Wastewater Treatment Plant effluent discharges will occur. The 
method for calculation of the maximum acceptable concentrations is provided in Health Canada 
Guidelines for Canadian Drinking Water Quality [52]. 

As tritium is a special‐case radionuclide that cannot be removed via available wastewater 
treatment technologies, the effluent discharge criteria for tritium will be based on the 
requirement that tritium concentrations in Perch Creek remain below 7,000 Bq/L, which 
represents the Health Canada Drinking Water Quality guideline for tritium [52]. By placing 
stringent controls on the amount of tritium being placed in the NSDF, emissions from the 
Wastewater Treatment Plant will meet the tritium effluent discharge targets. 

The effluent discharge targets for non-radioactive constituents are based on the protection of 
aquatic life and may be lower or higher than drinking water criteria. The effluent discharge 
targets are gathered from a variety of sources including the Canadian Council of Ministers of 
the Environment and Ontario Provincial Water Quality Objectives. If both federal and provincial 
criteria were available, the lower value was used to define the discharge target. The Canadian 
Council of Ministers of the Environment guideline values are for the protection of aquatic life; 



 UNRESTRICTED 

 Commission Member Document for Licensing Decision 

 232-508760-REPT-002 Rev. 0 

 Page 84 of 170 
 

 

the Ontario Provincial Water Quality Objectives were developed to ensure that water quality is 